



Test Date: 12 April 2021

NTS Job No.: 2811-003 / OP0574068 Armor Protection Ballistic Resistance Test

Client: Shield Security Doors Ltd.

Product: Shield Fortress Series

Dimensions (W x H): 450mm x 900mm

Test Methods: Underwriters Laboratory (UL) 752 Level 8
National Institute of Justice (NIJ) Standard 0108.01 Level III

Test Results: Penetration testing was conducted in accordance with UL 752 Level 8; 5 shots were impacted on the body of the door and 1 shot was impacted on the frame. The test sample did not permit any complete penetrations.

Penetration testing was conducted in accordance with NIJ-STD-0101.08 level 3; 5 shots were impacted on the body of the door and 1 shot was impacted on the frame. The test sample did not permit any complete penetrations.



Shield Fortress Series – Post Test, Front



Shield Fortress Series – Post Test, Back

This report shall not be used to claim product certification, approval or endorsement. The results of the testing relate only to the plates submitted for testing. This test report shall not be interpreted as an endorsement by NTS-Chesapeake Testing as to the continued quality or performance of any items of the same or similar design.

NTS-Chesapeake Testing is an independent testing facility and has no affiliation with Shield Security Doors

SHIELD SECURITY DOORS PROPRIETARY INFORMATION

4603B Compass Point Rd., Belcamp, MD 21017

v: 410.297.8154

f: 410.297.8160